

CERTIFICATE

Test of a fire blanket in accordance with DIN EN 1869 : 2001-01

Fire blanket models 10106 – 100x100, 10125 – 120x120,
10124 – 180x120, 10102 – 180x160 and 10132 – 180x180,
preserved in boxes made of plastic or in bags made of
polyester fabric or plastic foil

of company: **Feuerschutz KOCKEL GmbH & Co. KG**
Jägerwald 28-30
42897 Remscheid

Test laboratory:

MPA Dresden GmbH
Official Laboratory for fire extinguishing media and fire extinguishers
Fuchsmühlenweg 6F
09599 Freiberg
GERMANY

This is to certify conformity of the tested fire blankets with model names 10106 – 100x100, 10125 – 120x120, 10124 – 180x120, 10102 – 180x160 and 10132 – 180x180 with the requirements of the European Standard DIN EN 1869 : 2001-01.
Basis of this confirmation is the test report no. 2010-F-1872 dated May 7, 2010.

Freiberg May 7, 2010



Grad. Eng. Dittrich
Laboratory Manager



MPA Dresden GmbH
Fuchsmühlenweg 6F
09599 Freiberg
www.mpa-dresden.de

Geschäftsführer: Thomas Hübler
Tel. +49(0)3731-20393-0
Fax +49(0)3731-20393110
E-Mail info@mpa-dresden.de

Amtsgericht Chemnitz HRB 28268
Steuernummer: 220/114/03364
USt-IdNr. DE291271296

Sparkasse Mittelsachsen
Poststraße 1a
09599 Freiberg
IBAN DE68 870520003115024672
BIC WELADED1FGX